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Introduction

This document has been written as an Addendum
to the GBC Fusion Punch Service Manual, which
has not yet been released. This is a Preliminary
Section 5 of the GBC Fusion Punch Service
Manual.

Overview

The Parts Lists section provides exploded view
illustrations of all spared subsystem components
and a listing of the corresponding part numbers.
The illustrations show the relationships between
parts.

Organization of this Section

The following elements make up the Parts List
section:

Parts Lists (PL)

Each item number in the part numbers listing
corresponds to an item number in the illustration.
All the parts in a given subsystem of the machine
will be located in the same illustration orin a

series of associated illustrations.

Exploded View lllustrations

An item that is called out on an illustration has a
corresponding listing within this section.

Components are given item numbers that corre-
spond to the part number listings. All common
hardware are call out by letters.

Common Hardware List

All common hardware used in the system is listed
in numerical order. This list also includes total
quantity of each item used is the system.

Part Number Index

This index lists all the spared parts in the system
in numerical order. Each number is followed by a
reference to the parts list on which the part may
be found.

Addenda

The addenda includes any Parts Kits, Retrofits,
Part changes, and Upgrades. Part numbers,

descriptions, and quantities are also listed.
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PL 2.2 A Offset Stacker Control Panel Assy.

DUAL STACKER (GREEN)

3RD PARTY STACKER (GREY)
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PL 2.2 A Offset Stacker Control Panel Assy.

Item Part # Description Qty
1 0130200500 Plate, Control Panel ASSY. .........cccoovviieeeiiiiiiieeeens 1
2 7610732 Button, Estop, Mushroom, Red ...............cccc.oee. 1
3 7610730 Switch, Rocker, Black ..........c.oooveeeiiiiiiiiieieiin. 1
4 7610733 Contact BIOCK .........ovvviiiciieeeeecee, 2
5 7610734 Capacitor, 15mfd 370 VAC 60 HZ .........cccoveennneen. 1
6 7610736 Button, Push, Square, Grey (3rd Party Stacker) .... 1
7 7610737 Button, Push, Square, Black .........ccccccceeeeeiiiiiinnnns 1
8 7610738 AsSY., LCD Display ........cccooceeiieeiiiiieeeeeieee e 1
9 7610752 Button, Push, Square, Green (Dual Stacker) ......... 1
10 7610772 Contact BlocK..........coooiiiiiiiiii e 1
BEN 1924841 Standoff 1/4 ... 4
ANH 1926067 Washer, LOCK #2 .......oooveiieiieee e 4
APB 1926714 NUt, HEX 2-56 .....eeeieiiiiiiiiee e 4
ER 1980206 BHCS 2-56 X 1/2 oo 4
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PL 3.2 A Single Stacker Electronic Assy.

NOTE:

©  wenorms & 1. E-PANEL BENT 90 DEGREES IN MIDDLE
o ALONG 17" DIM. SHOWN FLAT FOR CLARITY
i &)
E
P8C
&)
M é @ 'WIRE DUCT .75 X .75 @
= &) — ]
P15 B
- i =0
ol NE
2 e -
P8 o o|1(%ers o £ /@
‘ &) : EE ¢
'WIRE DUCT .75 X .75
=
o[ ol |
pic
o\ Fsert 4|° H@>@
GRQUND
| I

~¥

ll'\\@ -

e

view A-A

PL 3.2 A Single Stacker Electronic Assy. Page 5-4 GBC Fusion Punch Service Manual



PL 3.2 A Single Stacker Electronic Assy.

Item Part # Description Qty
1 0220262700 Fuse, Slow Blow 3.15amp ........cccccevveeeiiiiiiiiiiieee. 4
2 7610760 Relay, Mechanical, 3PDT .........ccccoiiiiiieeeeeeeee 1
3 7610761 Relay, Mechanical, SPDT .........ccccoiiiiiiieeeeeeees 1
4 7610758 Relay, Solid State, AC ... 3
5 7610762 Module, AC Power Entry .......ccccoiiiiiiieiiiiiies 1
6 7610759 Relay, Solid State, DC..........cccooeeieiiiiieeeecciieeee, 1
7 7610763 Fuse, Slow Blow, Glass, 4 AMpP .......ccccccevveeeeeeennnns 2
8 7610766 Drawer, FUSE .........oooviieeeeeicceeeee e 1
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PL 3.2 B Dual Stacker Electronic Assy.
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PL 3.2 B Dual Stacker Electronic Assy.

Item Part # Description Qty
1 0220262700 Fuse, Slow Blow 3.15amp ........cccccevveeeiiiiiiiiiiieee. 4
2 7610760 Relay, Mechanical, 3PDT .........ccccoiiiiiieeeeeeeee 1
3 7610761 Relay, Mechanical, SPDT .........ccccoiiiiiiieeeeeeees 1
4 7610758 Relay, Solid State, AC ... 3
5 7610762 Module, AC Power Entry .......ccccoiiiiiiieiiiiiies 1
6 7610759 Relay, Solid State, DC..........cccooeeieiiiiieeeecciieeee, 1
7 7610763 Fuse, Slow Blow, Glass, 4 AMpP .......ccccccevveeeeeeennnns 2
8 7610766 Drawer, FUSE .........oooviieeeeeicceeeee e 1
9 7610768 Little Star Controller PWB ..............ccoovvvvvvveviirirnnne. 1
10 7610769 11 = g I o 1 YRR 1
11 7610770 24 VVDC Power Supply PWB .......cccovveeiiiieeeeee, 1
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PL 3.2 C 3rd Party Stacker Electronic Assy.
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PL 3.2 C 3rd Party Stacker Electronic Assy.

Item Part # Description Qty
1 0220262700 Fuse, Slow Blow 3.15amp ........cccccevveeeiiiiiiiiiiieee. 4
2 7610760 Relay, Mechanical, 3PDT .........ccccoiiiiiieeeeeeeee 1
3 7610761 Relay, Mechanical, SPDT .........ccccoiiiiiiieeeeeeees 1
4 7610758 Relay, Solid State, AC ... 3
5 7610762 Module, AC Power Entry .......ccccoiiiiiiieiiiiiies 1
6 7610759 Relay, Solid State, DC..........cccooeeieiiiiieeeecciieeee, 1
7 7610763 Fuse, Slow Blow, Glass, 4 AMpP .......ccccccevveeeeeeennnns 2
8 7610766 Drawer, FUSE .........oooviieeeeeicceeeee e 1
9 7610768 Little Star Controller PWB ..............ccoovvvvvvveviirirnnne. 1
10 7610769 11 = g I o 1 YRR 1
11 7610770 24 VVDC Power Supply PWB .......cccovveeiiiieeeeee, 1
12 7610771 37 PINWAGO I/OPWB ......ooooiiieeeeeeeeee 1
13 7610460 Relay, Opto, DC ...ooooiiieeie e 6
14 7610775 OPto 22 PWB.......oeeeeeeeeeeeeee e 2
15 7610729 Fuse, Slow Blow, Glass, 3AMP .......cccccevveeeeeennnnes 6
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PL 5.1 A Offset Stacker Assy.

DUAL STACKER

3RD PARTY STACKER
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230 VAC 50 HZ
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PL 5.1 A Offset Stacker Assy.

Item Part #
1 0130005300
2 0130040100
3 0130040300
4 0130202500
5 0130209400
6 0130209500
7 0130209600
8 1981308
9 1981347
10 7610045
11 7610046
12 7610049
13 7610066
14 7610094
15 7610158
16 7610168
17 7610193
18 7610346
19 7610739
20 7610740
21 7610741
22 7610742
23 7610743
24 7610747
25 7610754

Description Qty Item
Assy., Belt Take Up .....ovvveeeiieiieeiii e 1 RH
Pulley, 16 Tooth, Bypass Output (3rd Party Stacker) .. 1 SE
Pulley, 22 Tooth, Bypass 6180 Speed ........................ 1 BEQ
Tapper, FINQEr ... 5 BEV
Shaft, Bypass Drive ..........cccooiiiiiiiiiiiiiieeeeee e, 1 AHP
Side Plate, Main Drive Support .........ccccceeeeviivieeeeenne. 2  AHQ
Standoff, Threaded ...........cccooviiiieiii e 2 AHT
Belt, Timing, Bypass Output .............ccvveeeviieeiiiiiiinns 1 AJD
Belt, Timing, Bypass Drive .........ccccccviiieeiiiiieieeeiies 1 AKG
Pulley, 28 Tooth, Bypass Output..........cccceeeeeeeeeeeeennn. 1 ANC
L] o] o 1= RSP 5 AND
Bracket, Tapper Solenoid ...........cccccveeieeiiieeieiiiiins 1 ANE
Shaft, TapPer ASSY. ...cueeeiiiiieeeiii i, 1 ANM
Gear, Spur, Molded 30 Tooth .........ccccvviviiiiiiieieeeeee, 1 ARD
Bearing, Flanged, 3/8 ........cccoooiiiiii e 2 ARQ
Gear, Spur, Molded ........ooovvieiiiiiiiiee e, 1 BJ
Solenoid, Rotary, Tapper AsSY. ........ccooeveccvvvieeeeeeeennnn. 1 BS
Bearing w/Collar 1/2 ......c.c.cooeiiiiiieeeee e 2 CB
Pulley, 21 Tooth, Bypass 135 Speed .......cccccceeeeeennnne. 1 CM
Motor, Bypass 115 VAC B0 HZ ..........ccoceeeeeeineeeennn, 1 CcQ
Mount, Bypass MoOtor ..........cccccciiiiiiiiiieeieee e, 1

Pulley, 24 Tooth, 135/6180 Speed .........cccccevvvveeeeenns 1

Pulley, 15 Tooth, Bypass Output (Dual Stacker) ......... 1

Motor, Bypass 230 VAC 50 HZ ........cccvvvvveveeeeeeiiii, 1

Bearing, Cam Follower ............cccccciiviiiieiiieee e, 1

Part #

1900008
1900028
1924843
1924844
1925060
1925061
1925064
1925184
1925221
1926062
1926063
1926064
1926701
1930516
1931526
1980072
1980080
1980094
1980103
1980106

Description Qty
SHSS 6-32 X 1/8 ..o 1
SHSS 10-32 X 3/16 .evveeeeeeeieeeeeeeeeeeeeeeeee e 5
Standoff (3rd Party Stacker Only) ........ccccvvveeeveeeennnnn. 1
Standoff, Threaded ..............ccoovriiiiiiiiccceeeeeeeeee 2
Washer, Flat #10 ..........ooooiiiiiiccceeeeee e, 11
Washer, Flat 1/4 ..........ooooormccceeee e, 3
Washer, FIat #8 ..o, 2
Washer, Flat, Extra Thick .........ccoceeeeeiieiiiiiiiiiiiiiiiieeens 1
Washer, Flat, Non-Metallic .................oooeiiiiiiiiiiininnnn, 1
Washer, LOCK #8 .....ccooooiiiiiiiiiieeeeeeee e, 2
Washer, LOCK #10 ....ccoooeiiiiiiiiiieeeeeeee e 11
Washer, LOCK 1/4 ........oooooeeeeee e, 3
NUt, HEX 8-32 ..o 2
E-RiNG .375 ..o 1
ROIIPIN, 3/16 X 5/8 ...t 1
SHCS 10-32 X 1/2 et 8
SHCS 10-32 X 1 1/2 e 3
SHCS 1/4-20 X 1/2 e 2
SHCS 1/4-20 X 2 oo 2
SHCS 1/4-20 X 2 3/4 oo 1
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PL 5.1 B Offset Stacker Assy.
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PL 5.1 B Offset Stacker Assy.

Item Part # Description Qty
1 0130040100 Pulley, 16 Tooth, O-ring Drive ASSY. .......cccccceveeenne 1
2 1981306 Belt, Timing, O-ring Motor ..........cccccciviiieiiiiies 1
3 1981309 Belt, Timing, Tray Motor .........cccooees 1
4 7610029 Pulley, Timing, 20 Tooth, Stacker Assy. ...........cc...... 2
5 7610045 Pulley, 28 Tooth, Tray Motor...........ccccceveeeiiiiiiinnes 1
6 7610073 Nut, Acme, Stacker ASSY. .....cccccvvvveeeeeiieeeeeeeie e, 1
7 7610074 Screw, Acme, Stacker ASSY. .......cccccccvvviiieiiieeeeeeenn, 1
8 7610092 Bracket, Almost Full & Full Switch ............cccccoee. 2
9 7610157 Bearing, Flanged, 1/2.......ccccoooiiiiie e 1
10 7610158 Bearing, Flanged, 3/8 ..., 1
1 7610188 Switch, Almost Full & Full..........cccooeiveiieeieee, 2
12 7610748 Motor, Stacker Tray 115 VACG60 HZ ....................... 1
13 7610749 Motor, Stacker Tray 230 VAC 50 HZ ...........cccceees 1
14 7610750 Motor, Stacker O-ring 115 VAC60 HZ .................... 1
15 7610751 Motor, Stacker O-ring 230 VAC 50 HZ .................... 1
16 7610754 Bearing, Cam Follower ............cccccooeiiiiieiiies 2
BEP 1924842 Standoff 1/2 ..o 1
BER 1924844 Standoff 1 1/4 ..o 3
BES 1924845 Standoff 1 1/2 ..o 3
BET 1924846 Standoff 3/8 ....ooeeiie 1
AHP 1925060 Washer, Flat #10 .......ccoooiiiiiieee e 2
AHT 1925064 Washer, Flat #8 ...........cooiiiiiiiiieeie e 4
AKG 1925221 Washer, Flat, Non-Metallic .............cccccoeniiienennnnnen. 1
ANC 1926062 Washer, LOCK #8 ........oooveiiiiieie e 4
AND 1926063 Washer, Lock #10 ......oooveiiiiiieeeeeeeee e 2
AVU 1953636 Bushing, Flanged, Nylon 3/8 ..o, 1
AL 1980045 SHCS 8-32 X 1/4 ..ot 4
BS 1980080 SHCS 10-32 X1 1/2 coeieieee et 1
BT 1980081 SHCS 10-32 X1 3/4 oot 4
BU 1980082 SHCS 10-32 X 2 eeeieeee et 3
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PL 5.1 C Offset Stacker Assy.

FLAT BELT 3RD PARTY

FLAT BELT DUAL STACKER
SINGLE STACKER DECK

3RD PARTY DECK

DUAL STACKER DECK

DUAL STACKER
3RD PARTY STACKER
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PL 5.1 C Offset Stacker Assy.

Item Part # Description Qty
1 0130040100 Pulley, 16 Tooth, Bypass Output (3rd Party Stacker) . 1
2 0130204400 Deck, Bypass, 3rd Party Stacker...........ccccccvveeernnnnnn 1
3 0130205300 Guide, PaperiInfeed ........ccoooiiiiiiii e, 3
4 0130205400 Bracket, Stacker Entrance Sensor ..........ccccccceeeee. 1
5 0130205600 Finger, Bypass Diverter ..........cccccovviieieiiniiee e, 5
6 0130205700 Shaft, Bypass Diverter...........oooooioiiiiiiiieeeeieees 1
7 0130207700 Shaft, Bypass Drive ...........cccooveeciiiiiiiiiieeee e, 1
8 0130207800 Shaft, Bypass IdIer ............cccooviiiiiiiiiiiiieieieeeeeeeee, 1
9 0130208000 Pulley, Drive, Flat Belt ..........cccocveiiiiiiiiiiieeeeee, 1
10 0130208200 Deck, Short, Single Stacker ..........cccccvveeeivieeiiiiiinnn, 1
11 0130208300 Deck, Bypass, Dual Stacker...........cccccvveeeiieeeeiiiinnns 1
12 0130209200 Belt, Flat, 3rd Party Stacker............ccccveveveeeeeeeiiiinns 1
13 0130209300 Belt, Flat, Dual Stacker..........ccccooevvvvveeieeeiieeeeeeee, 1
14 7610119 Assy., Idler Pulley, FlatBelt ..........cccccooiiiiiiiiiiis 1
15 7610346 Bearing w/Collar 1/2 ... 2
16 7610424 Sensor, Stacker Entrance ..........ccocooovvieiiiiiiiiieeenn, 1
17 7610743 Pulley, 15 Tooth, Bypass Output (Dual Stacker) ........ 1
18 7610744 Tubbing, Polyurethane ............cccoooiiiie, 1
19 7610753 Standoff, Threaded 3/8..........coocoiiiieiiiiieeeees 5
20 0130040900 Finger, Hold Down Offset Stacker Assy. .................... 2
21 0130006000 Bushing, Hold Down Finger..........ccccocvvieeeiieeeeeiiiins 2
22 0751007000 SHSS, Hold Down Finger Bushing .........ccccccoeeeeenns 2
TK 1900058 SHSS 1/4-20 X 1 1/2 oo 1
AHT 1925064 Washer, Flat #8 ..., 2
ANC 1926062 Washer, LOCK #8 ........oovniiiiieee e 2
AVU 1953636 Bushing, Flanged, Nylon 3/8 .........ccccoociiiiiiieiennnnn. 2
AL 1980045 SHCS 8-32 X 1/4 oot 2
CB 1980094 SHCS 1/4-20 X 1/2 ooeeiieiiee e 2
CD 1980095 SHCS 1/4-20 X 5/8 ..o 2
GBC Fusion Punch Service Manual Page 5-15 PL 5.1 C Offset Stacker Assy.



PL 5.1 D Offset Stacker Assy.
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PL 5.1 D Offset Stacker Assy.

Item Part # Description Qty
1 0130207200 Linkage, Bypass Diverter Solenoid ........................ 1
2 0130207300 Collar, Bypass Diverter Solenoid ..............ccccveeenne 1
3 0130207400 Plate, Bypass Diverter Solenoid ..............cccceeeeenee 1
4 7610172 Solenoid, Tubular, Bypass Diverter ............cccoo...... 1
5 7610317 Bracket, Bypass Diverter Solenoid .............cccccee.. 1
6 7610746 ANChOor, SPring ...oooocee e 2
AAY 1900841 SHLDR Screw, 3/16 X 1/8 .....ceeiiiiieeiieeieeeeeeee 1
AHT 1925064 Washer, Flat #8 ... 2
AKJ 1925223 Washer, Flat, Non-Metallic ...........cccocoeveviiiiniinnenne. 1
ANB 1926061 Washer, LOCK #6 ..........coeeiiiiiiiiiiiec e 2
ANC 1926062 Washer, LoCK #8 ..o 4
ANM 1926701 Nut, HEX 8-32 ..o 2
ARD 1930516 E-RiNG .375 ..o 1
ART 1931529 ROl Pin, 1/8 X 1/2 ..o 1
AUD 1935322 Spring, EXtension ..., 1
AVU 1953636 Bushing, Flanged, Nylon 3/8 ...........cccccceeiiiiiieennns 1
AQ 1980049 SHCS 8-32 X 1/2 e 2
FC 1980230 BHCS 6-32 X 1/4 ..o 2
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PL 5.1 E Offset Stacker Assy.
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PL 5.1 E Offset Stacker Assy.

Item Part # Description Qty Item
1 0130040100  Pulley, 16 Tooth, O-ring Drive AsSy. .........c..c............ 1 RH
2 0130203500  Pivot, O-ring Drive ASSY. ...........cceeueeeeereeeeeeeennn 1 AAQ
3 0130207000  Assy., Offset ROIEr ........cccccooveveveeeeeeceeeeeeeeeeeen 2 AAY
4 7610043 Bracket, Pivot O-ring Drive ASSY. .............ccccueuee.... 1 AN
5 7610044 Bracket, Angle, O-ring Drive ASSY. ...........ccccc........ 2 AKU
6 7610047 Shaft, Pivot, O-ring Drive ASSY. .........c.ccccveveveernnnne. 1 APU
7 7610048 Pulley, V, O-ring Drive ASSY. ......ccocveeeeeereesereeen. 1 ARG
8 7610053 O-ring, O-ring ROIEr ASSY. ......coevevereeeereeeeeeen. 2 ARR
9 7610056 O-ring, O-riNg Drive ASSY. .......ceoveeeeieeeereeserennn 1 BHB
10 7610058 Back Stop, Stacker ASSY. ........ccoeeeveveeeeeeeeeern. 1 ASR
11 7610088 Frame, O-ring Drive ASSY. ......cccooveveeeeeeeeeeeeennn. 1 ASS
12 7610089 Bracket, Upper SWItCh ...........ccccooeevveeeeieeeeeenn. 1 AUV
13 7610093 Plate, Adjustable, Upper Switch .............cccocevnn.... 1 AVD
14 7610095 Rod, Tie, O-ring Drive ASSY. ........cccccveveveueueeernnnnn. 1 AVP
15 7610096 Shaft, Transfer, O-ring Drive ASSY. ...........ccccucu....... 1 BS
16 7610098 Pivot, O-ring Drive ASSY. ..........cccoeeeeevevereeeeeeennnn. 1 FS
17 7610117 Arm, O-ring Drive ASSY. ......cccoveveveeeeeeeeeeeeeeeeeeeeeen. 1 MU
18 7610118 Linkage, Offset Steering Rod .........cccooiiiiieeininnee. 2

19 7610172 Solenoid, Tubular, Offset.........cccccviiiiiiiiiie, 2

20 7610187 SWitCh, UPPET ...vveiiiiiiiieieeeeee e 1

21 7610258 Pulley, V, O-ring Drive ASSY. ......ccccovrrireiiieeieeeeeeen, 3

Part #

1900008
1900834
1900841
1925203
1925233
1926731
1930522
1931527
1932702
1935211
1935312
1953613
1953621
1953631
1980080
1980254
1980477

Description Qty
SHSS 6-32 X 1/8 ..eveeieeiiee ettt 1
SHLDR Screw, 174 X 3/8 .....oovevieiiieeeeeee e, 2
SHLDR Screw, 3/16 X 1/8 ....coovveeeeeieeeeeeee 2
Washer, Flat, Non-Metallic .............ccccoeeeeeeiieineee. 2
Washer, Flat, Non-Metallic ...............cocoovvvveeeennennnn. 6
NUut, HEX 10-32....ciiiiiiiiiie e 1
E-RiNG .5 e 2
ROIIPin, 3/32 X 1/4 ... 2
Collar, Clamp, O-ring Drive ASSY. ......ccccvvveeeeeeeeennn. 2
Spring, COMP. ...eviiiiiiieiiieeee e 1
Spring, Extention, Upper Switch Assy. .......cccc....... 1
Bushing, Flanged, Nylon 3/16 ...........ccccccoiviiieenenne 2
Bushing, Flanged, Nylon 1/2 ..........ccooiiiiiiennns 2
Bushing, Flanged, Nylon ...........cccccoiiiiiiiinnens 1
SHCS 10-32 X1 1/2 wooieeieee e 1
BHCS 8-32 X 1/4 oo 4
FHCS 10-32 X 1/4 oo 2
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Common Hardware List

Item Part# Description Qty Item Part# Description Qty
RH 1900008 SHSS 6-32 X 1/8 ...ceveieerieeeciee et 2 ARR 1931527 ROl Pin, 3/32 X 1/4 ..o 2
SE 1900028 SHSS 10-32 X 3/16 ..ceeeriiieeeeiiiee e 5 ART 1931529 ROl Pin, 1/8 X 1/2 oo 2
TK 1900058 SHSS 1/4-20 X 1 1/2 wooeeoeeieeeeeeeeeeeeeee e 1 BHB 1932702 Collar, Clamp, O-ring Drive ASSY. .......cccccceevvveecveeennenn. 2
AAQ 1900834 SHLDR Screw, 1/4 X 3/8 .....ooeeeeeeeeeeeeeeee e 2 ASR 1935211 Spring, COMP. et 1
AAY 1900841 SHLDR Screw, 3/16 X 1/8 ...coovereieeeeeeee e, 3 ASS 1935312  Spring, Extention, Upper Switch Assy. ..........cccccuneeeeee. 1
BEN 1924841  Standoff 1/4 ....eeeriei e 4  AUD 1935322  Spring, EXtENSION ........coviiiiiiiiieiiiiiee e 2
BEP 1924842  Standoff 1/2 .....coeveiiii e 1 AUV 1953613 Bushing, Flanged, Nylon 3/16 .........cccccocveviiieiiienennen. 2
BEQ 1924843 Standoff (3rd Party Stacker Only) .............coeeevivinneeen. 1 AVD 1953621 Bushing, Flanged, Nylon 1/2 ........ccccoiiiiiiieiiiee, 2
BEV 1924844  Standoff, Threaded ............cccvvviiiiieieiieece 5 AVP 1953631 Bushing, Flanged, Nylon ..........ccccceveiieeiiiiiiiiciieee, 1
BES 1924845 Standoff 1 1/2 ...eoviviiieee e 3 AW 1953636 Bushing, Flanged, Nylon 3/8 ............cccoeiviiiicie i, 4
BET 1924846  Standoff 3/8 .......c.coeviiiieiiie e 1 AL 1980045 SHCS 8-32 X 1/4 .ot 6
AHP 1925060 Washer, Flat #10..........ccooeeeviiiiiiieceeeceeeee e 13 AQ 1980049 SHCS 8-32 X 1/2 et 2
AHQ 1925061 Washer, Flat 1/4 ........coooviiiiiiieeecee e, 2 BJ 1980072 SHCS 10-32 X 1/2 v 8
AHT 1925064 Washer, Flat #8 ..........cccovvieiiiiiiieiceeee e, 10 BS 1980080 SHCS 10-32 X1 1/2 cuviiiiiieeeeee e 5
AJD 1925184 Washer, Flat, Extra Thick...........cccoeeviiiiiiiiiciecc, 1 BT 1980081 SHCS 10-32X 1 3/4 .ooiiiieeeeeeeeeeeeee e 4
AJN 1925203 Washer, Flat, Non-Metallic...............ccoceeeviieiiicccine, 2 BU 1980082 SHCS 10-32 X 2 ..iiiiiieeeeiieeeetee ettt 3
AKG 1925221 Washer, Flat, Non-Metallic...............ccoceeeviiiiiiiniiie, 2 CB 1980094 SHCS 1/4-20 X 1/2 c..vveeeieeeeiee e 4
AKJ 1925223 Washer, Flat, Non-Metallic..........c.c.cccocvviiiiiiiineiiiene 2 CD 1980095 SHCS 1/4-20 X 5/8 ....ooeieeeieeee et 2
AKU 1925233 Washer, Flat, Non-Metallic ...........ccccococveeiciiiniineciee 6 CM 1980103  SHCS 1/4-20 X 2 .eoeoeiee et 2
ANB 1926061 Washer, LOCK #6 ........ccocveieiiieeiiiee e 4 CQ 1980106 SHCS 1/4-20 X 2 3/4 ..ooeeeeeeeeeeee e 1
ANC 1926062 Washer, LoCK #8 ........coociieiiiiieiieecee e 12 ER 1980206 BHCS 2-56 X 1/2 ..ccivieeeiiee et 4
AND 1926063 Washer, Lock #10 .......cociiiiiiie e 13 FC 1980230 BHCS 6-32 X 1/4 .ot 2
ANE 1926064 Washer, LOCK 1/4 .......oooviiieiii et 3 FS 1980254 BHCS 8-32 X 1/4 ..ottt 4
ANH 1926067 Washer, LoCK #2 .........cocviiiiiiiiiieccee e, 8 MU 1980477 FHCS 10-32 X 1/4 oo 2
ANM 1926701  Nut, HEX 8-32 ...ooiiiiiiieieeee e 4

APB 1926714  Nut, HEX2-56 ......cooviiiiiieeecee e 8

APU 1926731  Nut, HEX 10-32....iiiiiiiieiece e 2

ARD 1930516 E-RiNG .375 .. i 2

ARG 1930522 E-RiNG .5..iiiiiiiiiiecee e 2

ARQ 1931526 ROl Pin, 3/16 X 5/8 ....ooeiiiiieee et 1
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Part Number Index

Part #

0130005300
0130040100
0130040100
0130040300
0130200500
0130202500
0130203500
0130204400
0130205300
0130205400
0130205600
0130205700
0130207000
0130207200
0130207300
0130207400
0130207700
0130207800
0130208000
0130208200
0130208300
0130209200
0130209300
0130209400
0130209500
0130209600
0220262700
1981306

1981308

1981309

1981347

7610029

7610043

7610044

7610045

7610045

7610046

Description PL
ASSY., Belt TAKE UP oeeeeeeee e 51A
Pulley, 16 Tooth, Bypass Output (3rd Party Stacker) ........ccccooviieeiiiiiiiecnnns 51A,51C
Pulley, 16 Tooth, O-ring Drive ASSY. .....oiiiiieiieeee e 51B,51E
Pulley, 22 Tooth, Bypass 6180 Speed ... 51A
Plate, Control Panel ASSY. .....oooiiii e 22A
=T o) o1 P gV 1Y USROS 51A
Pivot, O-TiNG DIVE ASSY. .coiiieieeii ittt e e e e e e e e e e s e aee e 51E
Deck, Bypass, 3rd Party Stacker .............eueeiiiiiiiiiiii e 51C
Guide, Paper INfEEA ........ooeiiiiiiie e 51C
Bracket, Stacker ENfrance SENSOr ..........ocvviiiiiiiiiiiee e 51C
Finger, Bypass DIVEIET ..ot e s 51C
Shaft, Bypass DIVEIMEN ........e it e e e e e e e e 51C
ASSY., OffSEE ROIIET ... e 51E
Linkage, Bypass Diverter SOIEN0id ...........c.eeeiiiiiiiiiiiiiiiiee e 51D
Collar, Bypass Diverter Solen0id..........ooooo i 51D
Plate, Bypass Diverter SOIeN0id .............uuiiiiiiiiiiiiiiieeee e 51D
Shaft, BYPass DIV ...t e e e e e e e 51C
Shaft, Bypass IAIEr..........uuiiiiieeeeee e 51C
Pulley, Drive, FIat Belt.........coooiieeee et 51C
Deck, Short, Single Stacker ... 51C
Deck, Bypass, Dual StacKer ..........cccccuuiiiiiiiiiiieeeee e 51C
Belt, Flat, 3rd Party Stacker ............ovviviiiiii e 51C
Belt, Flat, DUal StACKET ........ccoiiiiiiiii e e e 51C
Shaft, BYPass DIV ...t e e e e e e e e 51A
Side Plate, Main Drive SUPPOI ... .o e e 51A
5] = Tale (o] A I a1 (=T= To LYo I 51A
Fuse, SIow BIow 3.15amp ..o 3.2A,3.2B,32C
Belt, Timing, O-riNg MOTOr ......coo e 51B
Belt, Timing, Bypass OUIPUL ... ... 51A
Belt, TIiming, Tray MOTOr ......coooiii i 51B
Belt, TIiming, BYPasS DIVE .......cciiiiiiieiiei ettt a e 51A
Pulley, Timing, 20 Tooth, Stacker ASSY. .......cccccciiiiiiiiiiie e 51B
Bracket, Pivot O-riNg DIVE ASSY. .....cccoiiiiiecceeee et a e 51E
Bracket, Angle, O-ring DIiVE ASSY. .....cccoeiiiiieeceeeeee e a e 51E
Pulley, 28 Tooth, Bypass OULPUL ..........cccuuiiiiiiiiiiiieee e 51A
Pulley, 28 Tooth, Tray MOtOr .........ooii e 51B
= o 1 PSPPI 51A
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Part Number Index

Part # Description PL
7610047 Shaft, Pivot, O-ring DriVe ASSY. ......e it 51E
7610048 Pulley, V, O-FiNG DIVE ASSY. ....coiiuiiiiiie ittt e e 51E
7610049 Bracket, Tapper SOIEN0IA ...... ..o i 51A
7610053 O-ring, O-riNG ROIEI ASSY. ..t 51E
7610056 O-ring, O-rING DIIVE ASSY. ...ttt 51E
7610058 Back Stop, STACKEIN ASSY. ...eeeiiiiiiiiiice e 51E
7610066 Shaft, TAPPEI ASSY. .ottt e e e e e e e e e e e e e e 51A
7610073 NUt, ACME, SEACKET ASSY. .ociiiiiiiie et e e e e e e e e e e e s e e senanennes 51B
7610074 SCrew, ACME, SEACKET ASSY. ....uuiiiiiiiiiiiiiiee e e e e e e e e e e e e s e aeeeeees 51B
7610088 Frame, O-riNg DriVE ASSY. ....cccoiiiiii ittt e e e e e e e e e e e e e e aanaes 51E
7610089 Bracket, Upper SWItCh .......oooiiiii e 51E
7610092 Bracket, Almost Full & FUll SWItCh ........ooveeiii e 51B
7610093 Plate, Adjustable, Upper SWItCh ... 51E
7610094 Gear, Spur, Molded 30 TOOth ......uueiiiiiic e 51A
7610095 Rod, Tie, O-riNG DriVE ASSY. .eii ittt e e e e e e e e e e e e e e e nneenes 51E
7610096 Shaft, Transfer, O-ring Drive ASSY. ...cooiiiiiiiiiiiii e 51E
7610098 Pivot, O-riNG DIIVE ASSY. ....ueiiiiiiiiiiiie ettt e e e e e e e 51E
7610117 ArM, O-TING DIVE ASSY. .oiiiiiete ettt e e e e e e e e e e e e e s s e e anannreereees 51E
7610118 Linkage, Offset Steering RO ..........ccooiiiieeeeee e 51E
7610119 Assy., Idler Pulley, FIat Belt ...........cc..uviiiiiieiieiieeeee e 51C
7610157 Bearing, FlIanged, 1/2 ... e 51B
7610158 Bearing, Flanged, 3/8 ........coo i 51A,51B
7610168 Gear, SPUP, MOIAEA ......oveeiieiiieeee e e e e e e e e e e e e e e s e 51A
7610172 Solenoid, Tubular, Bypass DIVErter ....... ...t 51D
7610172 Solenoid, Tubular, OffSEL ........oooeeiieee e 51E
7610187 LYo o TR o o1 PSP 51E
7610188 Switch, AIMOSt FUIl & FUIL .......oeiiiiiiieee et 5.1B
7610193 Solenoid, Rotary, Tapper ASSY. .. ... et e e 51A
7610258 Pulley, V, O-TiNG DIVE ASSY. ....coiiuiiiiii ettt e e 51E
7610317 Bracket, Bypass Diverter Solenoid .............oooooiiiiiiiiiiiiiicce e 51D
7610346 Bearing W/COIIAr 1/2 ....oooiieee e 51A,51C
7610424 Sensor, Stacker ENrance ..........oooiiiiiiiie e 51C
7610460 Relay, Opto, DC ...ttt e e ettt e e e e st e e e e e s anbee e e e e ane 3.2C
7610729 Fuse, Slow Blow, GIass, 3AMP .....coooiiiieeeeeee e e e e e e e e e 3.2C
7610730 Switch, ROCKEN, BIACK ......cooiiiiiiiii e 22A
7610732 Button, Estop, Mushroom, Red ... 22A
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Part # Description PL
7610733 (070] 3] c= T 0 =] (o Tox GO 22A
7610734 Capacitor, 15mfd 370 VAC BO HZ ..o 2.2A
7610736 Button, Push, Square, Grey (3rd Party Stacker) ........ccccoiiiiiiiiee, 22A
7610737 Button, Push, Square, BIacK ..........ccoooi i 22A
7610738 ASSY., LCD DISPIAY ...t 22A
7610739 Pulley, 21 Tooth, Bypass 135 SPEEA .........c.ccuuuiiiiiiiiiiiee e 51A
7610740 Motor, Bypass 115 VAC BO HZ ...ttt 51A
7610741 Mount, BYpass MOTOT ..........coooiiiieee et a e e e e e e s e e e 51A
7610742 Pulley, 24 Tooth, 135/6180 SPEEA .......ccccuuuiiiiiiiiiieiee e 51A
7610743 Pulley, 15 Tooth, Bypass Output (Dual Stacker) ........cccccccvvveeeeiiiiiiciiiiiieeee, 51A,51C
7610744 Tubbing, PolyUrethane ... 51C
7610746 Y e g T oS Yo 4 1o Vo [ PSSP 51D
7610747 Motor, Bypass 230 VAC 50 HZ ... 51A
7610748 Motor, Stacker Tray 115 VAC 60 HZ ... 51B
7610749 Motor, Stacker Tray 230 VAC S50 HZ ... 51B
7610750 Motor, Stacker O-ring 115 VAC B0 HZ ... 51B
7610751 Motor, Stacker O-ring 230 VAC 50 HZ ... 51B
7610752 Button, Push, Square, Green (Dual Stacker) ........cccceeveeeiiiieiiiiiiiiceeeee e, 22A
7610753 Standoff, Threaded 3/8 ..........coieiiiiiieeeeeee et e e e eeeeaans 51C
7610754 Bearing, Cam FOHOWET .........ooiiiiiiiieiii e 51A,51B
7610758 Relay, Solid State, AC ..o 3.2A,32B,32C
7610759 Relay, Solid State, DC ........coooiiiieee e 3.2A,3.2B,3.2C
7610760 Relay, Mechanical, 3PDT ..........cooiiiiiieeeee e 3.2A,32B,32C
7610761 Relay, Mechanical, SPDT ........cccoiiieiiiiiiiee e 3.2A,32B,32C
7610762 Module, AC PoWer ENtry ... 3.2A,3.2B,32C
7610763 Fuse, Slow Blow, Glass, 4 AMP .......uuueiiiiiiiieieeeeeeeeeeeeeeeeeeeeeeae 32A,32B,32C
7610766 DraWer, FUSE ... e 3.2A,3.2B,32C
7610768 Little Star Controller PWB............o i 3.2B,3.2C
7610769 11 (=T P 1T Y 3.2B,32C
7610770 24 VDC Power SUpPPlYy PWB .......ooiiiiiiieeiee ettt 3.2B,3.2C
7610771 37 PiN WAGO [/O PWB ...ttt ettt e e e e e e aaaaeees 3.2C
7610772 (070 01 =Tox f =] (o o1 QPO 2.2A
7610775 OPLO 22 PWB ...ttt e e e e e e e e e e e e e araaaaaas 3.2C
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Addenda (Kits, Upgrades, Retrofits, Etc...)

Speed Up Kits

Part# Description Qty
0130061000 Kit, Offset Stacker Speed Up (6180) .....cooiiiiiiiiiiii e 1
0130050100 Kit, Punch Speed up for Pile Stacker (6180 / Includes Software P48) ............cccceeveee. 1
0130050200 Kit, Punch Speed up for Offset Stacker (6180 / Includes Software P488)...................... 1
Upgrades

Part # Description Qty
0130207000 ASSY., INlNE OriNG ROIIET ... e e e e e 1
0130040900 Finger, Hold Down, Offset Stacker ASSY. .....ccccuuuiiiiiiiiieeee e 2
0130006000 Bushing, for HOld DOWN FINGET .......coooiiiiiii it 2
0751007000 SHSS for Hold DOWN FINGET .....uviiiiiiiieiiee et a e e e e e e 2
Software Upgrades

Part# Description Qty
0220262400 Eprom P488F (6180 Punch w / Single Offset Stacker Software) .............cccccoviiieiinnnn 2
XXXXXXXXXXX Eprom P494F (6180 Punch w / Dual or 3rd Party Offset Stacker Software) .................. 2
XXXXXXXXXXX Eprom S434F (3rd Party Offset Stacker Software) ..........ccooceeiiiiiiii, 2
XXXXXXXXXXX Eprom S449F (Dual Offset Stacker Software) ..., 2

Addenda (Kits, Upgrades, Retrofits, Etc...)
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